
sustainability

Article

Environmental and Economic Water Management in
Shale Gas Extraction

José A. Caballero 1,* , Juan A. Labarta 1 , Natalia Quirante 1 , Alba Carrero-Parreño 1 and
Ignacio E. Grossmann 2

1 Institute of Chemical Process Engineering, University of Alicante, PO 99, E-03080 Alicante, Spain;
ja.labarta@ua.es (J.A.L.); Natalia.quirante@ua.es (N.Q.); alba.carrero@ua.es (A.C.-P.)

2 Department of Chemical Engineering, Carnegie Mellon University, Pittsburgh, PA 15213, USA;
grossmann@cmu.edu

* Correspondence: caballer@ua.es

Received: 29 January 2020; Accepted: 21 February 2020; Published: 24 February 2020
����������
�������

Abstract: This paper introduces a comprehensive study of the Life Cycle Impact Assessment (LCIA) of
[...]
introduced other impact indicators in their studies, in addition to the global warming potential, such
as fossil depletion, particulate matter formation, and human toxicity, among others [34–36]. Other
studies have been focused on the design of shale gas supply chains for the optimal management of
water [20,37–40].

At this point, it is important to remark that the main application of the previous environmental
works was the estimation of greenhouse gas (GHG) emissions and the carbon footprint associated with
the manufacture of shale gas [41–43]. However, none of these works have focused on studying the
different alternatives for wastewater treatment and none of them shows a detailed and specific inventory
of wastewater treatment. Therefore, in this paper we first address the life cycle impact assessment
(LCIA) of three alternative desalination technologies for wastewater in shale gas extraction: Single-Effect
Evaporation with Mechanical Vapor Recompression (SEE-MVR), Multiple-Effect Evaporation with
Mechanical Vapor Recompression (MEE-MVR), and Membrane Distillation (MD). We analyze their
corresponding LCIAs in order to compare their sustainability. This perspective also includes the
analysis of the most common technologies for the initial pre-treatment of this type of wastewater.

Furthermore, this work studies a wide range of environmental impacts, including the global
warming potential, acidification potential, resource depletion, toxicities, etc., by using the ReCipe
method [44] with different perspectives (mid and endpoint) from Ecoinvent database v.3.4 [45].



Sustainability 2020, 12, 1686 4 of 20

In order to compare these new treatment alternatives, which might be promising for wastewater in
the shale gas process, this paper is structured as follows: Section 2 introduces the life cycle assessment
methodology and shows the alternatives studied for the wastewater treatment. In Section 3, we use the
results of previous sections into a complete management model that takes into account the costs and
environmental impacts of all activities related to water management in shale gas exploitation. Finally,
the conclusions and the list of references are provided at the end of the article.

2. Life Cycle Assessment Methodology

The Life Cycle Assessment (LCA) methodology is the most used technique to evaluate
environmental impacts [46,47]. This method considers all the environmental characteristics and
the potential impacts related to all phases of a product’s life (that is, the supply of raw materials, the
manufacturing of intermediates, and the final product, including storage, packaging, transportation,
distribution, use, and disposal of the product) [48]. Moreover, it helps to identify the activities with
more negative environmental impacts and what damage categories are more relevant. This analysis
allows defining the corresponding set of targets in order to develop more sustainable industrial
processes and practices [48].

ReCiPe 2008 method has been selected in this study for the impact assessment stage [44]. This
methodology comprises eighteen impact subcategories at the midpoint level, and these midpoint
subcategories are transformed and combined into three endpoint categories: ecosystem quality, human
health, and resource depletion. Figure 1 shows the relationships between LCI parameters, midpoint
indicators and endpoint indicators according to RECIPE 2008.

Sustainability 2020, 12, 1686 4 of 20 

Furthermore, this work studies a wide range of environmental impacts, including the global 

warming potential, acidification potential, resource depletion, toxicities, etc., by using the ReCipe 

method [44] with different perspectives (mid and endpoint) from Ecoinvent database v.3.4. [45] 

In order to compare these new treatment alternatives, which might be promising for wastewater 

in the shale gas process, this paper is structured as follows: Section 2 introduces the life cycle 

assessment methodology and shows the alternatives studied for the wastewater treatment. In Section 

3, we use the results of previous sections into a complete management model that takes into account 

the costs and environmental impacts of all activities related to water management in shale gas 

exploitation. Finally, the conclusions and the list of references are provided at the end of the article. 

2. Life Cycle Assessment Methodology 

The Life Cycle Assessment (LCA) methodology is the most used technique to evaluate 

environmental impacts [46,47]. This method considers all the environmental characteristics and the 

potential impacts related to all phases of a product’s life (that is, the supply of raw materials, the 

manufacturing of intermediates, and the final product, including storage, packaging, transportation, 

distribution, use, and disposal of the product) [48]. Moreover, it helps to identify the activities with 

more negative environmental impacts and what damage categories are more relevant. This analysis 

allows defining the corresponding set of targets in order to develop more sustainable industrial 

processes and practices [48]. 

ReCiPe 2008 method has been selected in this study for the impact assessment stage [44]. This 

methodology comprises eighteen impact subcategories at the midpoint level, and these midpoint 

subcategories are transformed and combined into three endpoint categories: ecosystem quality, 

human health, and resource depletion. Figure 1 shows the relationships between LCI parameters, 

midpoint indicators and endpoint indicators according to RECIPE 2008. 

 

Figure 1. Relationship between Life Cycle Impact (LCI) parameters (left), midpoint indicator (middle), 

and endpoint indicator (right) in ReCiPe 2008. (Abbreviations: p.c. ozone form = photochemical ozone 

formation; form = formation; Terr = terrestrial; Agr = Agricultural; Nat = Natural; eutr. = 

Etutrophication; Hazard w. dose = Hazard weighted dose; Hazard w. conc = Hazard weighted 

Terrestrial damage

Ozone conc.

Marine ecotoxicity

Ozone depletion

Environmental 

mechanism part 1

Midpoint impact 

category
EndpointLCI result

Raw materials

Land use

Emissions:

CO2

VOS

P

SO2

NOx

CFC

Cd

PAH

DDT

Human toxicity

Radiation

P. c. ozone form.

Particulate form.

Climate change

Terr. ecotoxicity

Terr. acidification

Agr. land occup.

Urban land occup.

Nat. land transf.

Marine eutr.

Fresh water eutr.

Fresh water ecotox

Fossil fuel cons.

Mineral cons.

Water cons.

Decr. ozone p.

Hazard. w. dose

Absorbed dose

PM10 conc.

Infra-red forcing

Hazard. w. conc.

Base saturation

Occupied area

Transformed area

Hazard. w. conc.

Algae growth

Hazard. w. conc.

Energy content

Decrease conc.

Water use

Environmental 

mechanism part 2

Algae growth

Damage

Damage

Marine w. damage

Fresh w. damage

Damage

Damage to
human health

Damage to 
ecosystems

Damage to 
resource 

availability

Damage

Damage

Damage

Figure 1. Relationship between Life Cycle Impact (LCI) parameters (left), midpoint indicator (middle),
and endpoint indicator (right) in ReCiPe 2008. (Abbreviations: p.c. ozone form = photochemical
ozone formation; form = formation; Terr = terrestrial; Agr = Agricultural; Nat = Natural; eutr. =

Etutrophication; Hazard w. dose = Hazard weighted dose; Hazard w. conc = Hazard weighted
concentration; PM10 = particles lower than 10 µm; Fresh w. damage = Fresh water damage; Marine w
damage = Marine water damage).



Sustainability 2020, 12, 1686 5 of 20

The functional unit used in this work is the extraction of 1 m3 of treated water for the comparison of
wastewater treatment technologies, and 1 dam3 (1000 m3) of produced gas for the complete management
model. The system boundary for the wastewater treatment in shale gas extraction includes freshwater
consumption, the use of raw materials, energy and chemicals, wastewater treatment facilities, and
final disposals of waste material, such as the sludge and brine.

2.1. Wastewater Treatment

2.1.1. Initial Wastewater Pre-treatment

A preliminary wastewater pretreatment has to be applied in order to prepare the wastewater for
the selected desalination treatment or even for direct reuse on-site. There are some well-established
treatment possibilities for the flowback water pretreatment, such as strainer filter, electrocoagulation,
sedimentation, softening, etc.

The optimal pretreatment superstructure considered was obtained from the work by Carrero-
Parreño et al. [49], where the optimal pretreatment arrangement is obtained depending on the input
water properties and the desired destination of the wastewater. Our case study corresponds to the
optimal pre-treatment solution for a desalination treatment by membrane or thermal technologies in
order to remove TDS content. Thus, the first stage of the pretreatment is a strainer filter, whose main
objective is to eliminate large particles and sludge from flowback water. Secondly, the electrocoagulation
stage eliminates many species that the strainer filter cannot remove, avoiding the use of additional
chemicals such as coagulants (Al2(SO4)3 or FeCl3, among others). Then, the flocs formed are removed
in a sedimentation tank and the resultant water is sent to a softener tank, where the lime-soda process
is used to soften the water. This process removes Mg2+ and Ca2+ precipitated as calcium carbonate and
magnesium hydroxide. After that, the wastewater is sent to the corresponding desalination process to
remove the TDS content. In any case, especially working with membrane technology, an additional
filtration might be needed for the membrane preservation by the use of ultrafiltration or cartridge
filters. The sludge produced in the sedimentation tank and in the softening process is dispatched to
a filter press, allowing filtered water returns to the beginning of the pre-treatment plant for further
treatment. The solid is handled as waste by an authorized manager.

The inventory data for the wastewater pre-treatment system is given in Table 1 and the inventory
of potential emissions outputs is available in Table 2.

2.1.2. Thermal-Based Technologies for the Wastewater Treatment

In this work, we have considered two thermal-based technologies of recent interest for the
desalination process, based on the work by Onishi et al. [50], where a rigorous optimization model for
the design of SEE/MEE systems that integrate MVR and heat recovery was introduced. The model
was specially developed for the desalination of high salinity produced water from the shale gas
industry. The advantage of this technology relies on the improvement of energy efficiency, while a
high freshwater recovery ratio is obtained, and the brine disposal is reduced.

For the same ratio of recovery and water production, the MEE-MVR arrangement seems to be
the best desalination alternative for shale produced water. The main reason lies in the fact that it is
less expensive and versatile than the SEE-MVR arrangement [50]. In this case, the optimal system is
composed of two evaporation effects.

The inventory data for the thermal-based technologies are given in Table 3.



Sustainability 2020, 12, 1686 6 of 20

Table 1. Inventory data for wastewater pretreatment. (Functional unit: m3 treated water).

Parameter Quantity Units Ecoinvent Input

Pretreatment plant *
Inlet flow 1.001 m3/m3 treated water
Outlet flow 1.000 m3/m3 treated water
Electrocoagulation
-Material-HDPE (Hihg density
polyethylene)

1.616× 10−4 kg/m3 treated water [GLO] market for polyethylene,
high density

-Electricity 4.336 kWh/m3 treated water [GB] market for electricity, high
voltage

Sedimentation
-Electricity 8.599× 10−3 kWh/m3 treated water [GB] market for electricity, high

voltage
-Steel 8.799× 10−4 kg/m3 treated water [GLO] market for steel, chromium

steel 18/8
-HDPE 5.799× 10−6 kg/m3 treated water [GLO] market for polyethylene,

high density
-Concrete 9.999× 10−6 m3/m3 treated water [RoW] concrete production, for civil

engineering, with cement CEM II/B
Softening
-Material-Fiberglass 4.483× 10−4 kg/m3 treated water [GLO] market for glass fiber

reinforced plastic, polyamide,
injection molded

-Lime 0.199 kg/m3 treated water [GLO] market for lime
-Soda 0.570 kg/m3 treated water [GLO] market for soda ash, light,

crystalline, heptahydrate
Filter press
-Sludge inlet 1.218 kg/m3 treated water [RoW] drying, sewage sludge
-Sludge outlet 0.616 kg/m3 treated water [GLO] market for sewage sludge,

dried
-Material-Polypropylene 4.320× 10−5 kg/m3 treated water [GLO] market for polypropylene,

granulate
-Electricity 0.566 kWh/m3 treated water [GB] market for electricity, high

voltage

* Source: Carrero-Parreño et al. [49].

Table 2. Inventory data for the potential emissions outputs of wastewater pre-treatment.

Parameter Quantity Units

Pretreatment plant
Emissions
-Sand (silica, quartz) 66.258 kg/m3 treated water
-Hydrochloric acid 1.469 kg/m3 treated water
-Petroleum distillate 0.367 kg/m3 treated water
-Isopropanol 0.367 kg/m3 treated water
-Potassium chloride 0.245 kg/m3 treated water
-Hydroxyethyl cellulose 0.245 kg/m3 treated water
-Ethylene glycol 0.184 kg/m3 treated water
-Sodium potassium hydroxide 4.898 × 10−2 kg/m3 treated water
-Ammonium persulfate 4.898 × 10−2 kg/m3 treated water
-Borate salts 4.898 × 10−2 kg/m3 treated water
-Citric acid 1.837 × 10−2 kg/m3 treated water
-Glutaraldehyde 4.898× 10−-3 kg/m3 treated water
-Formamide 4.898 × 10−3 kg/m3 treated water
-Diesel 9.304 kg/m3 treated water
-Polyacrylamide 0.556 kg/m3 treated water
-Sodium chloride 5.831 × 10−5 kg/m3 treated water



Sustainability 2020, 12, 1686 7 of 20

Table 3. Inventory data for thermal-based technologies. (Functional unit: m3 treated water).

Parameter Quantity Units Ecoinvent input

Single-Effect Evaporation with Mechanical Vapor Recompression (SEE-MVR) *

Feedwater 1.304 kg/s
Nickel amount 4.585× 10−3 kg/m3 treated water [GLO] market for nickel, 99.5%
Chromium steel amount 5.047× 10−3 kg/m3 treated water [GLO] market for steel, chromium steel 18/8
Electricity 51.496 kWh/m3 treated water [GB] market for electricity, high voltage
Brine 93.064 kg/m3 treated water [RER] sodium chloride production, brine

solution
Treated water 1.000 m3/m3 treated water

Multiple-Effect Evaporation with Mechanical Vapor Recompression (MEE-MVR) *

Feedwater 1.304 kg/s
Nickel amount 3.212× 10−3 kg/m3 treated water [GLO] market for nickel, 99.5%
Chromium steel amount 1.385× 10−3 kg/m3 treated water [GLO] market for steel, chromium steel 18/8
Electricity 29.188 kWh/m3 treated water [GB] market for electricity, high voltage
Brine 93.064 kg/m3 treated water [RER] sodium chloride production, brine

solution
Treated water 1.000 m3/m3 treated water

* Source: Onishi et al. [50].

2.1.3. Membrane Distillation Technology for the Wastewater Treatment

In this work, we have also considered a membrane-based technology from the work by
Carrero-Parreño et al. [51], where an optimization model for the optimal design of a multistage
membrane distillation system is presented to recover treated water and brine near to the Zero-Liquid
Discharge (ZLD) condition. An optimal membrane configuration including 3 stages is considered. The
inventory data for the membrane distillation technology is given in Table 4.

Table 4. Inventory data for membrane distillation technology. (Functional unit: m3 treated water).

Parameter Quantity Units Ecoinvent Input

Membrane technology *
Feedwater 2.985 m3/m3 treated water
Electricity 8.310 kWh/m3 treated water [GB] market for electricity, high voltage
Cooling water 1.204 × 105 kg/m3 treated water [Europe without Switzerland] market for

tap water
Steam 1.847 × 103 kg/m3 treated water [GLO] market for steam, in the chemical

industry
Membrane composition
-PTFE 1.025× 10−3 kg/m3 treated water [GLO] market for polypropylene,

granulate
-PP 1.377× 10−2 kg/m3 treated water [GLO] market for tetrafluoroethylene
Brine 607.433 kg/m3 treated water [RER] sodium chloride production, brine

solution
Treated water 1.000 m3/m3 treated water

* Source: Carrero-Parreño et al. (2017a).

2.2. Wastewater Treatment Results